e

L

RN

Plinth

Beam

1.6m

8mm dia

stirrups at

.15mm c/c

Both Way

2mmgat 6" c/c

RCC

Grade M

6.00m

RAINWATER HARVESTING IN MULTI-STOREYED COMPLEX
(ROOF TOP TO SUMP THROUGH FIRST FLUSH / FILTER AND OVER FLOW TO
DUG WELL-ROOFTOP TO RECHARGE WELL -SURFACE RUNOFF THROUGH
GATE GUTTER TO RECHARGE WELL)

RWH-2A

RAIN WATER

/T

a4 a 7
4 b - a 4 7
a “ < 4 a u

N .|/
" PCC Grade M 2.4

L Sand *
Filling

Section of Footing
2.4

K LO ’

g—
L

-

30, 1

Ol

2.4
45

oJU{nn Main
einforcement

LO

A g—

Column Féu'ndqtion detall
Plan of Footing

 18.27(SB)

RECHARGE
WELLS

—

DUG WELL

\
!
A
%.
\‘; ‘
N
N

NG
N

NSNS NSNS |
N SR
N N\
N N\
N N
N N\
N N\

O3R)

N N
NNEENNEEN\

N N X

N N N N
N N N N
N N N N
ANEENNEENNENN
N N N N
N N N N
N N N N
ANEENNEENNENN
N N N N
N N N N

N
N
AN
N
N
N
AN
N
N
N
AN
N
N

NN\ 7~ 4w vy
A A A A Y A A A A A A

N
N
N
N
N
N
N
N
N
N

N
A\
N
N
N
A\
N
N

N
N
N
N
N
N
N

N
N
N
N
N
N

N
N
N
N
N

N
N
N

N\

N
2\
=
O\
[{))

NN N NN NN N NN

NN N N NN NN NN

NN N N N NN NN
U N N N N NN

\Y,

N
N,

BLOCK -

+

i

™ PC.C148
IX o
Band Filling

on N

oU
—

CompoundWall detail

+—1.50 —*

075 |
L DWarfWall Masonry
.075m ht.
Gate Detail
o
LO
~— " 4—23 thk Brick
Wall
GL

R.C.|C.bcover Manhole
——sla
cov
RCC. || o
Wall AR
P.C.C.1:5:1Q N .
Sand . '
ed.  O€ction of Sump.
e e ) P
Manhole -
. cover above
:; .60x.60
: ‘-8
Jon
Scientifically closed )
1 Metro Water sump
6.71 X 3.05 X 2.43 '
49,280 lts capacity
13 o 5
Plan of Sump

Metro water sump

R.C.C. Scientifically sealed
cover_slab Manhole cover
G.L | [ 5. ©
R.C.C. Walll | _
Water proofin'ﬁ S
treatment
P.C.C.1:5:10 O
e 152
Sand bed. - % |
Section of Sump.
" | Manhole cover
| above .60x.60]
Collection Sump ~
t-| For Sullage & =
.| Rain Water
.] OF SIZE 2.44 X
'] 1.22X0.91
" —270Q-tscapagity.— e
0 244 N
Plan of Sump Sullage
& Rainwater

Harvesting sump

SITE PLAN (Scale - 1:200)

Railing at .90m Height

Railing at .75m Heigh

Tread 0.30
Riser 0.15

Finished level

of step, "\ Waist slab

HAND RAIL SECTION

\\\
- -y

KEY PLAN ( Not to Scale)

SITE PLAN

SHEETNO. 1/8

SITE PLAN

PLAN SHOWING THE PROPOSED CONSTRUCTION OF
2 BLOCKS IN ADDITION TO THE EXISTING BLOCK 1,
BLOCK 1 - ADDITIONAL CONSTRUCTION OF 3RD
FLOOR & STAIRCASE (GROUND FLOOR TO TERRACE
FLOOR) TO THE EXISTING APPROVED GROUND
FLOOR + 2 FLOORS (HEIGHT - 16.32M) SENIOR
SECONDARY SCHOOL BUILDING; BLOCK 2 — GROUND
FLOOR + 3 FLOORS (HEIGHT - 16.32M) SENIOR
SECONDARY SCHOOL BUILDING; BLOCK 3 — GROUND
FLOOR + 3 FLOORS (HEIGHT - 14.84M) SENIOR
SECONDARY SCHOOL BUILDING AT TEMPLE TOWN
ROAD, PAMMAL, CHENNAI - 600075 COMPRISED IN
S.NOS. 171/5A, 171/5B, 171/5C, 172/1A2 (PT), 172/40,
172/41 (PT), 172/54, 172/55, & 172/56 (PT) OF PAMMAL
VILLAGE, T.S.NO.1, 3 & 14/2, BLOCK NO.45, WARD-B OF
PAMMAL VILLAGE, PALLAVARAM TALUK WITHIN THE

LIMITS OF TAMBARAM MUNICIPAL CORPORATION.

Location plan (Taken as per User Inputs)

oHONORS

- O.OE|

4.89

\
R \E

River Sa

Perorated Slab 1%" Thick
| Silt Arrester

nd

rick Work For
upporting Slab

Pebble / Brocken Bricks

A) AREA STATEMENT SQ.M.
AREA AS PER PATTA 8102.00
AREA AS PER DOCUMENT 7802.27
AREA CONSIDERED FOR FSI 7802.27
STREET ALIGNMENT/ ROAD WIDENING/LINK ROAD 0.00
OSR AREA 780.67
TOTAL FSI AREA 11971.44
FSI FACTOR 1.534
COVERAGE AREA (PERCENTAGE %) NA

A) PARKING STATEMENT

VEHICLE REQUIRED PROVIDED

LORRY 0

CAR 36 37

TWO WHEELER 71 73

CYCLE 357 366

‘®))
- H‘—2'50
O o
@) L0
~ QY]
W1
BE—— 1
= G
L > PLAN
ELEVATION SECTION G-H WATCHMAN BOOTH

PERCOLATION PIT

0000000000000 00000000000000000 NS
PYPOOOOOOO0OO0OO0O0OQ00000000000000000000
RO 0000000000000 0000000000000000

O
O
q
‘
d
4
{
{
d
4
4
J
4
{ .
. Silt Arrester
d
4
4
{
4
{
4
d
4
4
{
4
{
d
{

Applicants ( Owner / Developer / Power of Attorney )

G.L.
ey
- To J
BLOCK?3 —MOTOI‘—
Buildipg Height : 14,8
Mo of Fléors : B
‘ .15m dia
perforated
pIpe
&
S Earth
3
0@
S
/ |
Water
/ Section.
< J
Lo
FLOOR WISE FSI STATEMENT: C (BLOCK-3) AIT
FSI AREA TOTAL
FLOORS DU
COMM. RESI. IND. INST. FSI AREA 7% 1 5 ﬁk
GROUND FLOOR 0.00 0.00 0.00 1207.60 0 1207.60
FIRST FLOOR 0.00 0.00 0.00 1187.97 0 1187.97 P | an .
SECOND FLOOR 0.00 0.00 0.00 1200.62 0 1200.62 .
THIRD FLOOR 0.00 0.00 0.00  1200.62 0 1200.62 Bore Well Detall.
Terrace 0.00 0.00 0.00 0.00 0 0.00
Total 0.00 0.00 0.00 4796.81 0 4796.81
FLOOR WISE FSI STATEMENT:A (BLOCK - 1-2)
FS| AREA TOTAL APPROVAL CONDITION
FLOORS DU
COMM. RESI. IND. INST. FSI AREA
GROUND FLOOR 0.00 0.00 0.00 1795.54 0 1795.54
FIRST FLOOR 0.00 0.00 0.00 1793.03 0 1793.03
SECOND FLOOR 0.00 0.00 0.00 1793.03 0 1793.03 AppI’OV8| Date 04/03/2016
THIRD FLOOR 0.00 0.00 0.00 | 1793.03 0 1793.03 Approval No. C/3486/4A TO 1/2016
Terrace 0.00 0.00 0.00 0.00 0 0.00 Permit No. 154/2016/F1
Total 0.00 0.00 0.00 7174.63 0 7174.63 N
BUILDING WISE FSI STATEMENT SCALE  1:100
FSI AREA TOTAL
BUILDING NO OF SAME BUILDIN DU
COMM. RESI. IND. INST. FSI AREA
CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY
A-1 (BLOCK ... 0.00 0.00 0.00 7174.63 0 7174.63
APPROVED
C-1 (BLOCK-3) 0.00 0.00 0.00 4796.81 0 4796.81
Tota| 000 000 000 11971 44 0 11971 44 SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE
This Planning Permission issued under S‘ignamre rified
Si t of Verified
ooy ST ) ottt e
Architect: SATHAKUN ROOHI H ) o . L
Sign Date: 07/24@)24 12:23:51 PM This Approval is valid only after building Permit is issued by the concerned Local Body.
QR
KEY NO. | 6588 CODE

ARCH_E (36.00_x 48.00 Inches)

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer



AutoCAD SHX Text
%%UPlan of Footing

AutoCAD SHX Text
%%U Column Foundation detail

AutoCAD SHX Text
%%USection of Footing

AutoCAD SHX Text
G.L.

AutoCAD SHX Text
GL

AutoCAD SHX Text
G.L.

AutoCAD SHX Text
G.L.

AutoCAD SHX Text
0.9

AutoCAD SHX Text
3.00

AutoCAD SHX Text
0.9


PROPOSED SEWAGE TREATMENT PLANT OF 0.15 MLD CAPACITY
Moving Bed bio - film reactor (MBBR )

FLOOR NAME

SHEETNO. 2/8

FLOOR NAME

PLAN SHOWING THE PROPOSED CONSTRUCTION OF
2 BLOCKS IN ADDITION TO THE EXISTING BLOCK f1;
BLOCK 1 - ADDITIONAL CONSTRUCTION OF 3RD
FLOOR & STAIRCASE (GROUND FLOOR TO TERRACE
FLOOR) TO THE EXISTING APPROVED GROUND
FLOOR + 2 FLOORS (HEIGHT - 16.32M) SENIOR
SECONDARY SCHOOL BUILDING; BLOCK 2 — GROUND
FLOOR + 3 FLOORS (HEIGHT - 16.32M) SENIOR
SECONDARY SCHOOL BUILDING; BLOCK 3 — GROUND
FLOOR + 3 FLOORS (HEIGHT - 14.84M) SENIOR
SECONDARY SCHOOL BUILDING AT TEMPLE TOWN
ROAD, PAMMAL, CHENNAI - 600075 COMPRISED IN
S.NOS. 171/5A, 171/5B, 171/5C, 172/1A2 (PT), 172/40,
172/41 (PT), 172/54, 172/55, & 172/56 (PT) OF PAMMAL
VILLAGE, T.S.NO.1, 3 & 14/2, BLOCK NO.45, WARD-B OF
PAMMAL VILLAGE, PALLAVARAM TALUK WITHIN THE
LIMITS OF TAMBARAM MUNICIPAL CORPORATION.

<
D=
L .
D <
| -
o -
)
2
Lo
o I
™ o
Lo oo
Lo
g UMPFOR
N : wATERCOLL v
12202 M ( S\‘-e) RA‘N‘ZEZAAX‘-”‘X )
566 (AS Pe
O .
@) d .
~ i .
4 =
© . / / : 137, .
N/ 15 S A 10.00 (As Per Site
S S A 9.60 (As Per PA
A\ o / : / / '
52 (As Per Site) 1\ s~Al v/ o/
- 2 67.02 (As Per Slite — — | By / // '
S D 68.60 (As F;er PATTA) __ _ = — —— — =1 ‘% // _ //
14 > »n O : . 3.05M WIDE DRIVE S o e / _
0 oo - —— ____B S S
o |3 v —1 S
= vE _//_//.////_//./
> . _ /// O/// Yo /// ///
L best S
_ ¢ RC/JZBU/M %BL/ . / / : / / / / Ny
Sp 2% v ' / CVWD% £ Qégpk/@é /// // // l%
erPATT % | // ///L j///////// e § Q
<5 (Ag Pers Yol /// // /// /// g 3}
ito) <L/ / 4 s / S yd Q
er P S ' / : / / / / / § S
© 313 / / / // /ég/ S
37 . / // / / - 5
3 6.0 /. o / o/
S5 7 : / . / / : / 6
S < . .
§5 / // 4 /. Y N
3 7, 4 -
S 28 / / / /// 4 &
$ig ; LSS / qQ
I~ / : / / - (2
) S // // o
< s/ / S g §
4 : // ’ / 3 SN :
S G S e LS
. . ) g 5 SN ~
o5 s s 4 S35
S / 7/ // o/ ’/
PH R ig/ //
Lopg 6
WdeG 268 70 H R4, . 76
0 (AS P, C 267 S ’/
erQ; 3°) 264
Sl['e) 5
8 0 (A 6.0'3% Wige Cape 5
S Pe Quttete <3
SITE PLAN "PATT)
18
PLAN SHOWING THE ADDITIONAL CONSTRUCTION IN
THE BLOCK 1 AND PROPOSED CONSTRUCTION OF
o 2 BLOCKS: BLOCK 1 - ADDITIONAL CONSTRUCTION OF
3RD FLOOR TO THE EXISTING APPROVED GROUND
FLOOR + 2 FLOORS CBSE SCHOOL BUILDING,
Man Hol BLOCK 2 - GROUND FLOOR + 3 FLOORS CBSE SCHOOL
[ BUILDING, BLOCK 3 - GROUND FLOOR + 3 FLOORS CBSE
SCHOOL BUILDING AT NO.1, BHARATHIYAR STREET,
_ LEGEND: PRASHANTHI NAGAR, CHROMEPET, CHENNAI 600 044
1. SCREEN CHAMBER ,
P LAN @G _ |_ S GRIT CHAMBER COMPRISED IN S.Nos.171/5A, 174/5B, 171/5C, 172/1A2(PT) ,
3. BALANCING TANK 172140, 172/41(PT), 172154, 172/55 & 172/56(PT) OF
4. ANAEROBIC TANK PAMMAL VILLAGE, T.S.NO.1, 3 & 14/2, BLOCK NO.45,
5. ANOXIC TANK
3.6 3 1.9 22 18 19 ., 5 6. AEROBIC TANK ( BOD REDUGTION ) WARD 'B' OF PAMMAL VILLAGE, PALLAVARAM TALUK,
7. AEROBIC TANK (NITRIFICATION ) WITHIN THE LIMITS OF TAMBARAM MUNICIPAL
© 8. SEDIMENTATION TANK
@ o - DESIGN DATA: o. EFFLUENT LAUNDER CORPORATION, CHENNAI METROPOLITAN AREA.
r 2 10. DISINFECTION TANK
Ba!ﬂe::y 2 11. CHLORINE DOSING TANK
= 12. INTERMITTENT EFFLUENT STORAGE TANK - 1
’, R q ’ g _‘ Total Area 4746.30 Sq.m 13. PRESSURE SAND FILTER PREVIOUS APPROVED NUMBER:
% NN NN @ No of Rooms 84 Sq.m A.Free Board, B.Filtering Media, C.Pebble PPANO: C/3486/4A TO 1/2016
@ . g% WY <K No of Students 3360 14.ACTIVATED CARBON FILTER DATE :4/3/2016
o d A A.Free Board, B.Filtering Media, C.Pebble FILENO : C4/6700/2015
5 - No of Staffs 672 15. INTERMITTENT EFFLUENT STORAGE TANK - 2 BUILDING PERMIT NO :154 / 2016 / F1
! ks Total Occupants 4032 1673 ﬁéﬁifgcc%ffﬂ(éNDg\sNﬁg - DATE : 16/9/2016
' ¢ - ' HOOL BUILDING BLOCK
. @) ® o)) ° Trepted Effiijent Rate of water supply - 45 lpcd 18. EFFLUENT SUMP SCHOOL BU GBLOC
— i 1 Hor Reup¢ Water COnSUlnpthH 181440 L/D g; g/l-_\-l[llz/l__\ \B/gAl_Ffl-Dr TREATMENT COLOUR INDEX
— oot % Sewage generated 145152 L/D FP FILTER PRESS WITH POST LIME MODULE
[;z:‘(;)ln'ng S:\\' PI’OpOSGd CapaCIty Of STP O 1 5 MLD gg1DTSUPBOI\ASSR%TBLE)ER;)TJAI\/TFI)(—)S.;Ocil.Nm?h:g)NTZm PROPOSED |:|
“depth from GL SL SLUDGE PUMP - 10 cu.m.hr @ 10m ROAD I
P LAN SP2 & SP3 SUBMERSIBLE PUMP
L . . MB1 & MB2 MONOBLOCK PUMP - 6.25 cu.m/hr @ 12m BOUNDARY
Air inflow Pipe DP DRAIN PUMP ]
T g PROPOSED LOCATION AND ACCESS TO STP: BT ARBLOWERFORDIFFUSED AERATON NOTE o
G.L & H.L ARE IN METRES - .
— | [ The treatment units are proposed to be constructed below GL with access from Manhole RAW SEWAGE LINE (100mm dia) AL DIMENSIONS ARE INMETRE AND FEET %%’
Incoming Sewe | R opening provided at ground level. The panel board and air blowers are to be placed on the EFFLUENT LINE (100mm dia) SCALE 1" -8'0" (1:100) !
200mm @2.3n > e 2) latform of STP. The air inflow pipe to blowers and air vent pipe to be laid below drive wa SLUDGE LINE (100mm dia
dep m G @ atfor 2.1 B2 p pp pp y o ( )
fepth from GL = N v [pcor] R B and fixed in the compound wall for air circulations. AIR LINE (40mm dia)
275 1 o DUCT PROVIDED FOR AIR
5 — _ ] P —t B Bacionach i T CIRCULATION IN BASEMENT
= Hol Ro | Cor Backwach from Balancing Tank — Y BIFFUSED AIR ARRANGEMENTS
@ @ Efflugnt Sump [—
\ ®
2 m | - ‘m ;‘ﬁulgtn?rgg:iin\ 8 /: Raw Sewage Characteristics - TABLE -1: Characteristics of Treated effluent - TABLE -2:
;5155 1 @ Tank - 2 ’ 5 K\- UE_) @ A Parameters Values Parame ters Values OWNER\POWER AGENT
-6.25 GVOO -6.25 ‘_. -6.25 <E®Q -6.25 &\‘B\ - \ 1 | Biochemical Oxygen Demand 350 mgll 1 |BODs < 10 mg/l
= 'w_ - e = 1g v 19 — = A = 'ijztf':.“.;f?B 2 [Chemical Oxygen Demand 700 mg/l 2 |CcOD =60 mg/
& = B ’ . € SN N B o ! 3 | Total Suspended Solids (TSS) Nil
| N X 1) 7.25 X X | 52580 | \pessehe 3 | Total Suspended Solids 450 mg/ . . .-
| v 9 3 ‘g % 4 | Total Kjeldahl Nitrogen (as N) < 1p mg/l
2,2 S 4 | Total Kjeldahl Nitrogen (as N) 49 mg/l = T Dissorved Phoson 5 - |
' ' T —_ FEr?fIm lniertmittem > | Total Phosphorous > mgf 6 F;ZZ:IV(ioliforc:Fi)n ?;OOU;&S o -
I { uent storage
SECTION A-A DETAILS\(\)F FILTEES tank - 1 6 | Faecal Coliform 10° MPN/100ml - | o 5563
7|PH 65-85 8 | Minimum Residual Chlorine 2mg/l

LICENSED SURVEYOR

APPROVAL CONDITION

Approval Date 04/03/2016
Approva No. C/3486/4A TO 1/2016

Permit No. 154/2016/F1

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

SCALE  1:100

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under
New Rule TNCDBR, 2019 is subject

to final outcome of the W.P.

(MD) No.8948 of 2019 and WMP (MD)
Nos. 6912 & 6913 of 2019.

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building
This Approval is valid only after building Permit is issued by the concerned Local Body.

QR
CODE

KEY NO.

6588

ARCH_E (36.00_x 48.00 Inches)

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer



FLOOR NAME SHEETNO. 3/8

FLOOR NAME
PLAN SHOWING THE PROPOSED CONSTRUCTION OF
2 BLOCKS IN ADDITION TO THE EXISTING BLOCK 1;
BLOCK 1 - ADDITIONAL CONSTRUCTION OF 3RD
FLOOR & STAIRCASE (GROUND FLOOR TO TERRACE
FLOOR) TO THE EXISTING APPROVED GROUND
FLOOR + 2 FLOORS (HEIGHT - 16.32M) SENIOR
L - ) FLOOR + 3 FLOORS (HEIGHT - 16.32M) SENIOR
. _ o= SECONDARY SCHOOL BUILDING; BLOCK 3 — GROUND
- : AN\ 1 1083 %9\/300 FLOOR + 3 FLOORS (HEIGHT - 14.84M) SENIOR
}— T\ we %WC Ve SECONDARY SCHOOL BUILDING AT TEMPLE TOWN
3 @ i P o %«‘00 o ) ] ROAD, PAMMAL, CHENNAI - 600075 COMPRISED IN
N N 2,61 %TO{L_ST 369 N S.NOS. 171/5A, 171/5B, 171/5C, 172/1A2 (PT), 172/40,
ol ﬁo\; 172/41 (PT), 172/54, 172/55, & 172/56 (PT) OF PAMMAL
o 7, O@}B@%fb@ VILLAGE, T.S.NO.1, 3 & 14/2, BLOCK NO.45, WARD-B OF
% B v ‘3%, 22 PAMMAL VILLAGE, PALLAVARAM TALUK WITHIN THE
STAFF DINNING STAFF ROOM LIMITS OF TAMBARAM MUNICIPAL CORPORATION.
4.74x5.69 o 4.64x5.69
o -
STAFF ROOM * STAFF ROOM |
4.866.66 MA'N;&N)/,\*ANCE 4.76x6.42
3.63x5.99 Q
- O
o b‘q/o-’ ’
& N 367\/
3 28
CLASS ROOM 3 LAB-2
6.00x7.49 % 6.00x7.49
2 16" & 2
N @O N
\_ RECORD ROOM @% o \_
© 5.86x6.54 ©
STAFF ROOM i K . R
3.81x6.48 :- o v, :‘
. 200 —4, .
5.53
f = o f
( 11.04—/—'l (
| & ov F N
% ¥ M i %
A -
A
CORRESPOND ROOM
5.79x12.96 o5
&
5.73
5.90
~X
6 - 37.08 — >~
— — P A EE———C 15.46 - SEMINAR HALL I— ——— = — o 1266 ——
G 10_05"“ 12.36x21.03 W :-?m//u/__ v 6.00 &}/
£ 5.03| 11 ' w =
Y NG ! &
1y o: s[]s < _g V ADMIN OFFICE
20 T : < 5.82x10.51
g o 5 THe GAMES ROOM
O 17 1 LAB-1 = & 9.13x17.79 K
ELECTRICAL ROOM o o ¥ 057 000619 A N
o |~ ” < SEMINAR HALL /)" ™~
! 9.23x10.48 al o . | \ 10.64x12.66 - 5
© SEMINAR HALL ¥ S |4
12.71x15.46 —~=
5 \6.27\
B — HANDICA _;7/ /‘_ VY
37 59 oy o \ oy
7.39
< < CORR §'
2 Do E
00MW/D§ 9.13 5
r‘: '\: 46 §I -
2 - ks N /S
E. 'C\) X " \ g ]
|_ |_ A;?N R :
L L 96 n
% r :
(o)) (o)) N g
_ - 5
CLASS ROOM 5
3 8 5 6.78x9.34 N
< < o IS) 5
© T
902 §I
S %00 5
S S v
5
P _ & T CLASS ROOM 5 T
= SEMINAR HALL - & 2 7.03x9.07 8
- 11.66x21.41 :_ @ o 3
_ - | 5
7.30
| e 8. 5/
- 2 'Q.Dog/gé? 3.31 & E
g \\/\%\\ (\\Z\o 5 D[fol
K/7'37 PRINCIPAL §
i N 2 30976 = 2.93x4.80 (\é/? e =
7.98 3.29 2.93x3.93 fac
7. 1. %) .
. Teoecf Hy 3 395
o g | 2.27\\/ 415 §
o VICE - CHAIRMAN / / /& E
ROOM oy
B B 3.55x4.42 & 6
— — N
3.54 -
gj_ g‘: 7 37;?(I1L 9 ol} N 7. 67 7\ 500F7'j(I7C(|)56 © 5
N [qV 7_98 ~ 75[//451;/ ~ ,\Q 5:1
.2?31(5.49 ~ §’ §§
- 1 -8 l L
A ; [
- RECEPTION - & °’.
< 6.14x11.15 > CHAIRMAN ROOM 4.00 o -
4.22x4.67 & 7 g %
A\ 5
- B Y Pk 3 g = APPROVAL CONDITION
467 Cebyin AT, , i “L
Previous File No. C4/6700/2015 \ a1 s
Approval Date 04/03/2016 .59 )
Approva No. C/3486/4A TO 1/2016
B Permit No. 154/2016/F1
' 15.11 ' 6.38
; 67.99 I
SCALE  1:100

PROPOSED GROUND FLOOR PLAN PROPOSED FIRST FLOOR PLAN
BLOCK-03 BLOCK-03 CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

This Planning Permission issued under
New Rule TNCDBR, 2019 is subject

to final outcome of the W.P.

(MD) No.8948 of 2019 and WMP (MD)
Nos. 6912 & 6913 of 2019.

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building
This Approval is valid only after building Permit is issued by the concerned Local Body.

QR
CODE

KEY NO. 6588

Applicants ( Owner / Developer / Power of Attorney )

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

serDefinedImperial (60.00 x 40.00Inches)



FLOOR NAME SHEETNO. 4/8

413